Auxiliary Link for ST80 & ST80C

Clear

Description

#

Magic #

OEM #

Part Description

# Req.

1

ST841281773 30170662 Pin, aux link

1

2

ST841282719-611 30171608-500 Aux link

1

3

ST841281770 30170669 Lock plate

1

4

N/A N/A Bolt, hex, size 3/8”-16×1” hex hd GR5

2

4A

N/A N/A Lock washer, 3/8” split

2

5

ST841283586-43-35 30172475-32-24 Bushing

2

6

ST841282719-612 30171608-501 Aux link

1

7

ST8229947-39-57 118836-28-46 Thrust washer

2

8

ST8229955-39-35 118844-28-24 Bushing

2

9

ST841280320-4 N/A Bushing, fiber, ST80C

2

10

ST841283846 30172735 Trunnion, aux link

2

11

ST841281754 30170643 Plate, retention, trunnion

2

12

N/A N/A Bolt, hex, 3/8”-16×1”

3

12A

N/A N/A Lock washer, 3/8” split

3

13

ST861123-26-D6E 50012-15-C5D Bolt, hex, drilled

8

13A

ST861023-D 50912-C Lock washer

8

All manufacturers names, numbers, symbols, and descriptions are used for reference purposes only, and it is not implied that any part listed is the product of these manufacturers. All trademarks are property of their respective owners. The terms NOV and VARCO are registered trademarks owned by Varco I/P, Inc. or National Oilwell Varco, L.P., and Magic Industries is not endorsed, sponsored, or affiliated with Varco I/P, Inc. or National Oilwell Varco, L.P.